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I . Sample Descrlptlon FE b diiid

Sample
Model YXE 503035
Fmils

Product Name Li-ion Battery

Y i R TEh

Manufacturer
il 3 P
Address
Hhht

Factory

T/

Address
it

Manufacturer’s Phone number Email address

contact FIRRES L TS5 k-

information

HlER Bk R 1E 2

|
Trade Mark Cell Shape Prismatic Battery Size (36.8429.6 X

[iEE7S HLEE AR Lk (?ﬁvﬁxﬂﬁ 4.8)mm

Limited

Nominal Rated 500mAh Charge

Voltage _ Capacity

_ Voltage
R, 1.85Wh
AR EL TR BEenE 2 HL BRI L

Maximum
Continuous

Standard Charge

Current

E 3
R
Standard Maximum
Cut-off Voltage Discharge Discharge
THAS L : Current Current
b AHE T B B e AN HCEE A
Cell Number Cell Model

= 1PCS Y XE 503035
H B s L0 =

Sample

Sample Mass Physical Silver, Prismatic, Solid
HmER ' <‘:Iescr|pt|on RE, R, B

HaEEs

Completing
2021.06.10 Date 2021.06.24
sERH B

End Charge

Charge Current Current

Pl 7 R HLR

Receiving Date

e H
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Lithium Battery UN38.3 Test Report

UNITED NATIONS “Manual of Tests and Criteria” (ST/SG/AC.10/11/Rev.7 Section 38.3)
BaE GREMITET MY E-LEITHRE 383 7.

[I. Test Item AT H

T.1. EAltitude simulation 75 /& &4 5. XExternal short circuit #&F458%
T.2. ®Thermal test B X% 6. [Jlimpact 7/ X Crush /&
T.3. [ Vibration #&zf 7. XOvercharge L7 M

T.4. EShock i 8. XForced discharge s&#H

IV. Test Method and Requirement & 5 R 2k

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used intests T.1 to T.5 for purposes of testing on cycled batteries.

AR R EEEEEH#ITRE T £ T.5. B T.6 £ T.8 AR ITEMREKEN. R T7
AT UMER R AR T1 2 75 i i fR i eyt 4T,  LUEMNRAZ B F e AU BT i,

Single cell batteries of B1#~B5#, B11#~B14# are full charged after one cycle;

Single cell batteries of B6#~B10#, B15#~B18# are full charged after twenty-five cycles;
Rechargeable cells of C1#~C5# are 50% charged after one cycle;

Rechargeable cells of C68~C10# are 50% charged after twenty-five cycles;
Rechargeable cells of C118#~C20# are full discharged after one cycle;

Rechargeable cells of C218~C30# are full discharged after twenty-five cycles;

Test environment condition: ambient temperature: 15-25°C, ambient humidity: 40-70%
B UL B1#~Bo#, B11#~B14#y 1 IRIER R

Lt B6#~B10#, B15#~B18# 4 25 iR 1B F i RS

A 7R LS C1E~CB# 9 1 RT3 5 50% 78 B R A

BJ 76 FE FDs CBH~C10# 7y 25 IRTGHR/S 50% 78 F iR

A 75 L A C11#~C208 1 IRTHH 78 2 AR

] 70 B BT C21#~C30# 79 25 IR IGH 78 4 U EERTS

R AMF: HIBEE. 15-25°C, FHERE: 40-70%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 % 100
FERRENE, ATALT AR
B (%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. VWWhen mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss".

A M1 2R RE, M2 2RREHNEE. MREERAAET FEMIINEE, NIy TRE
K"
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Lithium Battery UN38.3 Test Report

Mass M of cell or battery Mass loss limit

A B FL v R 5 FiERRFE
M-<<1g 05%
1g=M=75¢g 0.2%
M>75g 01%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

B A G BT LAE B 0 P ARG A A0 T A BB IR Y, s e AR Ok O
EftAhE. IR E. BiiFE) , RERRERED L RAFIRHIE.

Intest T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembily, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

TERATA R T A0, HALMEMAREERE. LS. WA Csfnik, s MineE

a2 A 5 B B R R A TR I AT R SR T R R 90% .

T.1. Altitude simulation =5 %41

Test method i 772

Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (205C).

58 PO AN EL At A B B E TR 5 T U T 11,6 kPa MASHERE (2045 °C) FHEL 6 /ANF .
Requirement 23k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

EAHEMATRR. Sl O TR K, I B8R B A it 7 R 5 R T RS R
JE AN F E A BEATIX — R8T B B9 90%.

T.2. Thermal test i X5

Test method il 5k

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 7242°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete, after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20+
5%). For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.

S P AN Bt I B AT R IR R S T 7202 C ISR R E D 6 /N, R BEIR IR % T-40£2°C
Bt FARICED 6 N . BRI IR FE 2 18] BB o (9] (8] R 30 . MREFERIAT, H5R10
RAGFR, B oS0 B R e PR B R (2045 °C) T AR 24 /T o A9 FARBY RS FIER 2 B8 T4l
RERRE R (B DR 12 /N
Requirement ZEK

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.
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BiR. TS TR THRMTE XA, FHE R RO 2 R0 5 i B
ﬁﬁzz—uﬂ%‘ AT B Y 90%.

T.3. Vibration Ezh

Test method 5k

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions
of the cell. One of the directions of vibration must be perpendicular to the terminal face.

AR R B TR G 6, (B ASE RS, FFREHEmn T AR R RE . IRENRE B2,
SHAIAEAE 7 Hz M1 200 Hz 2 18], FFBI2] 7 Hz, BSEAR15 708, X—iRasyd R = EAEERE
BRI MR M ERIAT 1218, RILNE 3/hE o FF—MRE0 77 F A 5 i E E.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

{EA HAN R, WHESAEAEARE 12 TR EM (ESF N RER) , A FEERT 12T 7
Foesih CRAVEM) B RTAE .

For cells and small batteries : from 7 Hz a peak acceleration of 1 gnis maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

S AR e A7 Hz TPaG, fREF 1 gn RIRCKINERE, ERREIAS] 18 Hz. RERKIRERRE
0.8mm CEAZE 1.6mm) , FFEEISNER E2E(E AR IA 2] 8 gn BZ LA 60 Hz) . MUE{ENIEEIRAFE
8 gn E FSHEE 03| 200 Hz.

For large batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

RORRE AL, AT Hz FRiE, (R 1 gn BImoRiE R, ERIRED] 18 Hz. RS RARIERSFE 0.8mm

CELEE 1.6mm) . TG INSTE B BEEIH IS 2 gn URZELK 25Hz) » HBIEEIER (RIFE 2gn B
FIHHF G N 200 Hz.
Requirement ZZ3K

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

B AR Sl oW TR K, I B8R B AR it 7 R S R T RS B
FEA T BAE AT IX — a8 A L B 90%.

T.4. Shock th;

Test method &%k

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

IR B A N SR E E W E L, R EE S R MR TR .

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjects to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

BB A FIEAE INERE 150 gn BTN E] 6 ms HIE EsZim . A, AEENME ZIEE
INTEFE 50 gn A FFEFEERT (8] 11 ms (3 1E5Z 3 P .

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
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battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.

The formulas below are provided to calculate the appropriate minimum peak accelerations.

T R R, W E R R EEOR . N BRI B SRR ET (6
ms, REEREIRKAF LR A 11ms. FREAFUEARTE Gl S/ EENER.

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

['100850")
. . Acceleration(g,) = || — | .
Small batteries V\ mass* 6 ms

whichever 1s smaller

50 g, or result of formula

. I 30000
Acceleration(g,) = || — |
Large batteries \\mass * 11 ms

whichever is smaller

* Mass 1s expressed in kilograms
8 2 N[ RIEEL Hik o R i [

150 gn B 48R T BRI 6ms
100850)

mass

IR (gn) = ((

50 gn 818 4 R BRI B

30000
iR (gn) = I(

mass

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in

the negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

BB AN = EAT R E RS e A T MBI T M e R =ik ef i, R ERT MRS
e, BALERF 18 k.

Requirement ZZ3K

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

RGBT Tl TR, TRERMTE K, H AN r el it 2 15 5 F T R B
AT REAERT X — 5 T E E 90%.

T.5. External short circuit #}% 5%

Test method &85k

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57£4°C, measured on the external case. This period of time depends on the size
and design of the cell or battery and should be assessed and documented. If this assessment is not feasible,
the exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells

and large batteries. Then the cell or battery at 57+ 4°C shall be subjected to one short circuit condition with
a total external resistance of less than 0.1 ohm.

RIE EEO B Y T E I — BT IR, DAMERANRIRES SRR e A B 5724°C . Jn#R BT (8] B 55 2 B H 0
B¢ B R ST AT e T, A0 AR () B E A L . AN R A INAET A PR R g, X/
Aot B TR IR BT R E F D 6 AN, T RS MK DI E 12 NN, SRS A R A el Fe it
fE 57+4°C R &2 BANETHANT 0. 1QR 4 e 2514 .
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This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

e R I R A 0 P Bl PR i AR AR R B 57 +4°C J5 /b RREE 1 /N, PR R, SRR R E MEF
MR P BRI AR IR — LT

The short circuit and cooling down phases shall be conducted at least at ambient temperature.
#EL BN % KN B 22 /b B2 AR R B T kAT
Requirement ZZ3k

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after test.

G A A FEIR A ET 170°C, HAARBR SRS KRG 6 M AT K. THE, TEA.

T.6. Impact / Crush $# di/H &

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
PATE - Fh CGEAITERATET 18.0 XU EREHEED)

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a
height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

AR A B RO MR BUE P S i R0 b, — 4R 316 AU A SEAURR 18 AR i oL, SRR E4E 15.8 2K 40.1
2R, KEED6 K, BESRRGIRE, ROFKE. B—2Hho1 T75101 THEFM 61425 B
KEFLRRTR B e L AL, B A UTRH BRI 0 T P e/ ) 1 E 8 T E fn LA %
#l. BEVEREEHT I RHEIHGSRVFCERIE 90 FET.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm £ 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

SREITIRAE, PN 5B R 5 WA OB E AR 15.810.1 KT/ EMIABEE.
Bl RET kK.

Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diameter)

WA= HiE CEMTRER, 8RN, Eh/AnmsmERERSERNT 18.0 2X)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

K BB L PR R PP 2 (I I, $F I /AR, S — i s BRI 2915
cmis. FIERFEMT, BRI T =MIERZ —

a) The applied force reaches 13 kN + 0.78 kN;
b) The voltage of the cell drops by at least 100 mV,;
¢) The cell is deformed by 50% or more of its original thickness.
a)fE IR /1A S 13 kN £0.78 kN:;
b) BB g T fEZE /B 100mVY:
C) A EARA PR IG B 1 50%HE % .

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

—BIERHANES . BETRE100mY BLE £, BURE LA £ IAR FIR B 50%, RVATEER L /).
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A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/cein cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

PEtE Mo A R M B TR T e LA 10 P P A W M PR R TG B o [P I PRSI M, 55 0
H 77 R

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

AN B FLE BRI éﬂﬁﬁ Ul — R B E G, RS 6 /. BRI AV A 2 Al At 2k wlis
B B B R A PR AT

Requirement ZL3k

Cell and component cells meet this requirement if their external temperature does not exceed 170C
and there is no disassembly and no fire during the test and within six hours after test.

R AT A IR AR 170°C, P HARRIEYERREE 6 N ATRIE, TEX.

T.7. Overcharge it 7t Hi

Test method &85k

The charge current shall be twice the manufacturer's recommended maximum continucus charge
current. The minimum voltage of the test shall be as follows:

78 FE R A AR A R RO A R o R I I . R R R R T
(a) Whenthe manufacturer's recommended charge voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of

the test shall be 1.2 times the maximum charge voltage.
(a) HlEpEHEEEREREEART 18 (AT, wagaf ) i H R /2 i ith 5 X7 7 P B R 5 88 22 R
RN .
(b) ik e TR FE FE R T 18 AR, ikGa B/ PR LA Rt B R SR R PR R 1 1.2 £
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
WIS TR R T BT . AT SR EIET (B R A 24 /i
Requirement ZL3K

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

Fo R FE M N R TR ARG S 7 R TR, T

T.8. Forced discharge 58I/ H

Test method &85k

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12v D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
BAESERERE T 5 12V E it BRI S8 B R 40 5 i <5 T 1 7 45 18 B S oA FRL L B 2R (F T ol
i GE
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size

and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

RF A 55— 2 o/ I L B 7 S B A R T B A /N (R R PRI o B RS BB PR N () (B A7 D b
ETRLNEEERUREERERR (B A) .
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Lithium Battery UN38.3 Test Report
Requirement ZZ3k

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

JR B B LS AT IR BT R AR 5 7 R TR, A K.

V. Test Procedure i i 2

Marking
FRARFER

h 4

Pretreatment
s

! ‘ ‘

Samples of #& Samples of Samples of # & Samples of ¥
B1#~B10# C1#~C10# B11#~-B16&# C118~C30#

v

Altitude simulation

= AL

'

Thermal test
B s

¥ h 4 hd \ 4

Vibration Impact / Crush Overcharge Forced discharge

IRzl ik E ! ol il R

A
Shock

ik

hd

External short circuit
AN [ A
¥

v

Finished test
56 R,
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VI Test Data ﬂJlﬁﬁii‘E

T.1. Altitude simulation = &R

Lithium Battery UN38.3 Test Report

The state
of cells

Pre-test iR Z8 71

After test R 5

Mass | Voltage
itz L
(@) (V)

Mass | Voltage
& L
(@) (V)

Mass
loss

FiEARR
(%)

Voltage after
test/Voltage
pre-test

NG5 B
56 BT HLIE (%)

Status
#R

Full
charged
after one

cycle

ARV N
AR

9.785 4.185

9.784 4184

0.010

99.976

Pass &%

B2#

9.792 4.183

9.792 4183

0.000

100.000

Pass &%

B3#

9.789 4.183

9.789 4182

0.000

99.976

Pass &%

B4#

9.781 4.186

9.781 4.185

0.000

99.976

Pass &%

Bo#

9.772 4.185

9.772 4184

0.000

99.976

Pass &%

Full
charged
after
twenty-five
cycles
25 IR
I R

B&#

9.799 4.186

9.798 4.185

0.010

99.976

Pass &%

B7#

9.788 4185

9.788 4.185

0.000

100.000

Pass &%

Bo#

9.774 4184

9.774 4183

0.000

99.976

Pass &%

BO#

9.790 4.186

9.789 4.185

0.010

99.976

Pass &%

B10#

9.783 4185

9.783 4.185

0.000

100.000

Pass &%

Notes :%: Atmospheric pressure K5 E58:1.013 X10%Pa, Ambient temperature FRIEiEE: 23.5C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MiRJE, mARERE. RS R, REEAMREK.

T.2. Thermal test i35 5%

The state
of cells

Pre-test i&43 71

After test X585

Mass
Iig=y ZEHES
(9) V)

Voltage

Mass | Voltage
mE L%
(@ (V)

Mass
loss

FEARR
(%)

Voltage after
test/Voltage
pre-test

NG5 B
56 BT HLE (%)

Status
#FR

Full
charged
after one

cycle

IRV BN
T RS

9784 4184

9.779 4135

0.031

98.829

Pass &%

B2#

9.792 4183

9.787 4133

0.021

98.805

Pass &%

B3#

9.789 4182

9.785 4133

0.041

98.828

Pass &%

B4#

9781 4185

9776 4135

0.051

08.805

Pass &%

Bo#

9772 4184

9.768 4135

0.041

98.829

Pass &%

Full
charged
after
twenty-five
cycles
25 (R1HE
JE IR

Be#

9.798 4185

9.793 4136

0.031

98.829

Pass &%

B7#

9.788 4185

9.784 4135

0.041

98.805

Pass &%

B&#

9774 4183

9.770 4135

0.041

98.852

Pass &%

BO#

9.789 4185

9.784 4136

0.021

98.829

Pass &%

B10#

9.783 4185

9.779 4134

0.041

98.781

Pass &%

Notes 7i%: Atmospheric pressure A5 E5:1.013:X10%Pa, Ambient temperature FIEiRE: 23.6C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, HiRBHR. RS REE. REEAREK.
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Lithium Battery UN38.3 Test Report

The state
of cells

Pre-test #1537

After test 28 /5

Mass | Voltage
h & L%
(@) V)

Mass | Voltage
mE L%
(@ (V)

Mass
loss

REE
(%)

Voltage after
test/Voltage
pre-test

i JE %/
55 AT L% (%)

Status
R

Full
charged
after one

cycle

1 IR A
T RS

9.779 4135

9.779 4133

0.000

99.952

Pass &%

B2#

9.787 4133

9.786 4132

0.010

99.976

Pass &%

B3#

9.785 4133

9.785 4132

0.000

99.976

Pass &%

B4#

9.776 4135

9.776 4.134

0.000

99.976

Pass &%

Bo#

9.768 4135

9.767 4135

0.010

100.000

Pass &%

Full
charged
after
twenty-five
cycles
25 V{5
JEERE

B6#

9.793 4136

9.792 4134

0.010

99.952

Pass &%

B7#

9.784 4135

9.784 4.133

0.000

99.952

Pass &%

B&#

9.770 4135

9.770 4.134

0.000

99.976

Pass &%

Bo#

9.784 4136

9.783 4.135

0.010

99.976

Pass &%

B10#

9.779 4134

9.779 4.133

0.000

99.976

Pass &%

Notes J£#: Atmospheric pressure A5 E58:1.013 X10%Pa, Ambient temperature IR 23.5C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MiRJE, HiRZHR. Rl REE. REEMREK.

T.4. Shock M7

The state
of cells

Pre-test #2571

After test X525

Mass | Voltage
i & H1E
(@ V)

Mass | Voltage
mE L
(@) V)

Mass
loss

REE
(%)

Voltage after
test/Voltage
pre-test

50 /5 B R/
50 A LK (%)

Status
R

Full
charged
after one

cycle

1 IR A
AR

9.779 4133

9.779 4132

0.000

99.976

Pass &%

B2#

9.786 4132

9.786 4131

0.000

99.976

Pass &%

B3#

9.785 4.132

9.784 4132

0.010

100.000

Pass &%

B4#

9.776 4134

9.775 4133

0.010

99.976

Pass &%

Bo#

9.767 4135

9.767 4134

0.000

99.976

Pass &%

Full
charged
after
twenty-five
cycles

25 KI5
JEERE

B6#

9.792 4134

9.792 4133

0.000

99.976

Pass &%

B7#

9.784 4133

9.783 4132

0.010

99.976

Pass o1&

B&#

9.770 4134

9.770 4133

0.000

99.976

Pass &%

BO#

9.783 4135

9.783 4134

0.000

99.976

Pass &%

B10#

9.779 4133

9.779 4133

0.000

100.000

Pass &%

Notes 7i%: Atmospheric pressure A5 E5:1.013X10%Pa, Ambient temperature FRiEiRE: 23.4C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, mARERE. R R, REEMRAE K.

Report No. %545 NCT21023126XB1-1
Hotline: 400-8868-419

Fax: 86-755-27790922

Page 110f19 & 1MEH£ 19T
http:/Avww.ncttesting.com




hnrnalnav

------ =7 Lithium Battery UN38.3 Test Report

T.5. External short circuit k% 5%

The state of cells No. External Peak temperature('C) Status
FEARAS 95 HL it 2 T et iR P (C) 2R
B1# 58.1 Pass &%

e
Full charged after one B2# 979 Pass &%

cycle B3# 58.0 Pass &%
1 RS 1 AR A Ba# 57.7 Pass &%

B5# 57.8 Pass &%
B6# 57.9 Pass &%
B7# 58.1 Pass &%

Full charged after
twenty-five cycles B8# 58.0 Pass &%

25 IR AR RS

Bo# 57.9 Pass &%
B10# 58.1 Pass &%

Notes :%: Atmospheric pressure K5 E58:1.013 X 10%Pa, Ambient temperature FRIEiGEE: 23.4°C
There is no disassembly, no rupture and no fire during the test and within six hours after test.

PR il AN S 6 AN PIARAR AR REEERE, R

T.6. Crush )k

The state of cells No. External Peak temperature(C) Status
B RS & = R 2% T B =R (C) ERES

C1# 237 Pass &%

50% charged after C2# 23.9 Pass &%

one cycle
C3# 23.8 Pass &+
1 IR {EH /5 50%78 -
IR Ca# 240 Pass &+

Co# 23.9 Pass &%

C6# 23.7 Pass & #

?O% fh?rged a:‘ter C7# 23.8 Pass &%
wenty-five cycles

25 Fﬁ\?fééﬁjﬁ 53/%35@ i 237 Pass &%

S Co# 23.9 Pass &%

C10# 24.0 Pass &%

Notes E#: Atmospheric pressure A5 JE%:1.013X10%Pa, Ambient temperature FIEiEE: 23.5°C
There is no disassembly and no fire during the test and within six hours after test.

RO A AT S 6 /N PRI R . R

Report No. R &% NCT21023126XB1-1 Page 12 0f 19 # 1219 1
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Lithium Battery UN38.3 Test Report

The state of cells No. Status
FE iR A £ R
B11# Pass &%

Full charged after one cycle B12# Pass &%

1 RIBAEIR RS B13# Pass & #
B14# Pass &%
B15# Pass & #

Full charged after twenty-five cycles B16# Pass &1

25 KR JE i IR B17# Pass &%
B18# Pass &%
Notes JE%§: Atmospheric pressure K5 JE58:1.013 X 10%Pa, Ambient temperature FREEE: 23.57C

There is no disassembly and no fire during the test and within seven days after the test.

BN AR 7 RARE, Rk

T.8. Forced discharge 35l f.

The state of cells No. Status
AR P WS R

C11# Pass &%

C124# Pass &%

C13# Pass &+

C14# Pass &+

Full discharged after one cycle C13# Pass & ff
1 RIEF B RS C16# Pass &%
C17# Pass &%
C18# Pass &%
C19# Pass &#
C20# Pass &+
C21# Pass &+
C224# Pass &%
Full discharged after twenty-five i Fess o
cycles C24# Pass &%

25 DA Se A O R Co54 Pass &%
C26# Pass &+
C27# Pass &+

Report No. R &% NCT21023126XB1-1 Page 130f 19 # 134191
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Lithium Battery UN38.3 Test Report
C28# Pass &1

C29# Pass &%
C30# Pass &%

Notes JE%: Atmospheric pressure K5 JE58:1.013 X 10%Pa, Ambient temperature FREEE: 23.5C
There is no disassembly and no fire during the test and within seven days after the test.

B AR AR 7 RAR R, Rk
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Lithium Battery UN38.3 Test Report

Test item Sample humber Test reference Conclusion
I H s PitZ% gk
UN Manual of Test and Criteria,
Altitude simulation part III, subsection 38.3.4.1

7ol A A UN iR 56 KA F A SR &8
38.3.41 %

UN Manual of Test and Criteria,
Thermal test part III, subsection 38.3.4.2

BEEE UN R85 Mb e 1, S8 1T 7, 55
38.3.4.2 %

UN Manual of Test and Criteria,

Vibration 1o part III, subsection 38.3.4.3
i UN a5 Abm e 01, B IIAE 7, 5

383437

UN Manual of Test and Criteria,
part III, subsection 38.3.4.4

rFir UN R85 MbR e 1, 28 1T 7, 58
38.3.4.4

UN Manual of Test and Criteria,
part III, subsection 38.3.4.5

UN iR 56 FIER#E F A SBIE 7 &8
38.3.45%

UN Manual of Test and Criteria,

Impact/Crush e W part III, subsection 38.3.4.6
# ik UN #0585 FA5 4 T4, S AR 73 58

383461

UN Manual of Test and Criteria,

Overcharge % A part III, subsection 38.3.4.7
oA UN 858 A055E F M, S 1TER 75, 58

38.3.4.7

UN Manual of Test and Criteria,

Forced discharge Bt 304 part III, subsection 38.3.4.8 Pass
EEnali Gl UN &35 A5 2 0, S TITRE 73, 58 GXi

383481

External short
circuit

F1 T 3

The submitted samples were complied with the stated requirements of UN manual of test and criteria,
part III, subsection 38.3, the test result is qualified.

Zrpill, $RAZEIMN ARSI RE UN38.3 FIEER, Mt ez,
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Lithium Battery UN38.3 Test Report

Vil. Photo of The Sample
Model % 5: YXE 503035

4]}
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+ 500m0h 1.85%h 2106
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Lithium Battery UN38.3 Test Report

arttin it

10 20 30 40 50

Photo 3 Internal Cell A&

10 20 30 40 50 60
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Photo 4 Internal Cell FJ#EHET:
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Lithium Battery UN38.3 Test Report

TR

Important Notice

. The test report is invalid without the official stamp of NCT.
ARG PBFE NCT mE L.

) II\\]I(%IEl)'Ody is allowed to photocopy or partly photocopy this test report without written permission of
R NCT HEFE, HMFESRECE 1B ARG 1.

. The test report is invalid without the sighatures of Ratifier, Reviewer and Testing engineer.
FREHELHEN. FEAN. RERABELTR-

. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

BEREL. ZH. EH. BH. . SCVMEEEFERESRE HER.
. Objections to the test report must be submitted to NCT within 15 days.
HREFBHEAR MTRIREG B 15 RHA R AL FHEE.
. The test report is valid for the tested samples only.
AR DT A A
. The Chinese contents in this report are only for reference.

AT PP XRERESE.

******End Of Report *ﬁ%%ﬂi******
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